ORIGINAL

™ DSR WIRE CORP

| SALES OFFICE : Waosin Bldg. 7F, 646-15, Yeoksam-dong, Gangnam-gu, Seoul, 135-811, Korea
TEL : 82-2-3420-3500, FAX : 82-2-3420-3600, E-mail : sales@dsrcorp.com, http : /iwww.dsrcorp.com

FACTORY:  TEL:82-61-729-3500, FAX : 82-61-729-3600
MILL TEST CERTIFICATE / CERTIFICATE OF INSPECTION

Ceriificate No - Date : MAY. 19, 2010
Purchaser : et A @ AN AL PTE LTD P.O. No: DSS 09533/04
Reel No/CoilNo 1 14 L/C No : 1CMLC517024

fnvoice No:  FC1472P2
1.TYPE & GRADE

Construction: 6 x WS(36) + IWRC Ceating : DRAWN GALVANIZED
Diameter : 52 MM Grade : EEIPS

Length : 1,200 MTRS Lay : RHRL

Specification :  APJ-9A Lubrication: A2

2.ROPE TEST RESULTS

ltem Nominai or Specified Actual
Diameter (mm, inch) 52 MM 53.5 MM
Breaking Strength 2,023 KN 2,072 KN
Lay Length (mm, inch) MAX. 377 MM 333 MM
Preforming GOOD GOOD
3.WIRE TEST RESULTS

ftem Nominat or Specified Actual
Diameter (mm, inch) 2.92 MM 2.93 MM
Breaking force 12,826 N 13,110 N
Torsion 15 25

Weight of Coating 120 G/M2 127 G/M2

We hereby cerfify that the above results zre true and correct in every deiail,

CHEMICAL ANALYSIS OF WIRE ROD
Name of Materials Supplier : POSCO

Chemical Composition (%)
Charge No.
C Si mMn P S
SA 28850 0.78 0.20 0.71 0.018 0.004
Approval or Inspection Possibility Quality Management Dept.
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AMERICAN BUREAU OF SHIPPING -+ -

Cusiomer Name DSR WIRE CORP, Purchase Order No.

Adtending Office £ £ Report Number GK1802230
First Visit Date Lesi Visit Date 10-Mar-2010
Certification Of: GALVANIZED STEEL WIRE ROPE

Survey Location ! Suncheon, Korea

Mznufacturar DSR WIRE CORP.

Purchaser Name SAFETY MARINE MANAGEMENT PTE LTD

Stamping AB, Report No,

This is to Certify that the undersigned surveyor(s) fo this Bureau did, at the request of the customer, carry out
the following survey and report as follows:

Tracsability of materizls used on this project has been verified.

All testing (pressureficadfoperationalietc.) has been carried out as applicable and verified in accordance with the
applicable Rules/specifications.

Testing machines are mairtained in a satisfactory condition and records of their recheck ar calibration dates
confirmed.

For non-ABS Grades, tests and examinations as required by the specifications as listed in this report were carried
out and found satisfactory.

Manufacturer test records and/for mill certificates were confirmed fo comply with specification,

Final markings for ideniification confirmed.

Description: One(1) Reel of Galvanized Steel Wirs Rope
Hull No : Stock

Specification : APl A

Purchaser : Safety Marine Management PTE. Ltd,

P.O No.: DSS 038533/04

Wfg. No.: FC1472

Reel No.: 14

Total Weight : 13,680.00 Kgs

ABS Marking : AB GK1802230-L

Process of Manufaciure : Exfra Exira Impro
Construction © 8 x WS(36} + IWRC, Right H R
Length of One Reel : 1,200 Mrs x 1 R/L '
Nominzl Dia. of Wire | 2.92 mm
Neminat Dia. of Rope : 52 mm
Minimum Breaking Load : 2,023 KN
Actual Breaking Load ; 2,072 KN

- Details of Tests

Preforming Test : Satisfactory

Tensile Strength Test : Satisfactory
Torsion Test : Satisfaciory

Wrapping Test: Satisfactory

WOTE. Trs report 2vidences that the survey repoted REfein Was SaMsd 04 A COMDEEACE Wi SNe 0 more of the Russ guies, stanoares of other oriiene of the Amenisen
Buresu of Shipping 2nd is ssued solaly for he use of the Burseyu. 18 commitiees, Hs olien’s or other euthorzed entities. This Report is 2 reprasentalion only that the vesse!
structure, item or matenal egupment, machingry of ny othar Hem coversd by s Report hes deen examingd for complisnee wih of has met one of mote of the Rules, guides.
slerosids or other artenie of Amarican Buresu of Shipping The vabhdily, spphoabity end smiemretalion of this report 5 governes by the Rules and slenderds of Amencen Buteau
of Brpping who shail remain the sole judge theresd, Nothing cortained » trs Repon or in any potaton made i the contempietion of trus Reper shall be deemed 10 relieve any
CESIgner biider owner, menufaciurer seller supplier repairer. operator or other entity Of sny waranly eNPIess r imples
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Customer Name DSR WIRE CORP. Purchase Order No. * -
Attending Offi akiile Report Number GK1802230
First Visit Date ap-20 Last Visit Date 10-Mar-2010
Reverse Bending Test: Safisfactory
Zink Coating Test : Satisfactory
Surveyor(s) to The American Bureau of Shipping
Aftending Surveyors
Hong Soon-Won Electronicelty Signed on 10-Mar-2010 by Lee, Chang-Min
Lee Chang-iMin Electronically Signed on 10-Mar-2010
Reviewed By
Cho, Hung-Ras Electronically Signed on 11-Mar-2010, Gossong Port
WOTE: This repont svidences that the survey reported hersin was caimisd ot in COMZRanse wih Ong or more of the Ruls, NU:ces. STanCas of Oher oriens of the Amenger
uthonzed gniities. This Repor alion o hat the vessgt

Surggy of Shipping and is wsued solely for the use of the Boresy s commitiees, ifs clients or pih
structure, gem or matenzl rachinery of any other stem coverad by this Repor has been examings for compliznes with, or hae met oo of Mot the Rules, auides
standards or other ariven Bureau of Shippmg The velidiy, applicabiity end P ion of this report s governed by the Rules grg stendards of Amienicsn Burasu
of SHipping whe ehsl remain the ssie judge thersof, Notning confzined in this Repont o7 in any nolabon mads i ine CoNtEmpIation of tus Repcr shall be fesmed 10 relisve any
cesigner. buider, owner manulaciurer. selier supplier repairer. opelator o7 other an y of zny warranty eypress of implied
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